)|
' &%) INSTALLATION INSTRUCTIONS
FI SHB (O)FEO/EAE(K(& PART No_ 21327/ FB21328 &
D . FB21308/ FB21309

Toyota® 2016+ Tacoma
Bedside Molle Panels — 5’ & 6’ Bed

VIDED AVAILABLE

REQUIRED TOOLS KIT CONTAINS QTy
19mm Socket Molle Panels (Forward/Rear) lea
4mm Allen M12 Hex Bolt 3
10mm Wrench M12 Flat Washer 3
T30 LoreBit M12 Lock WasherWasher 3

T-Nut 3

M6 Button Head Bolt 2
FB'2132? & FB21308- M6 Flat Washer 4
Driver Side Only: M6 Nyloc Nut 2
M6 Nutsert Tool Rubber Gasket 1
Pencil M6 Nutsert 2
23/64” Drill Bit

[Title]0o

990 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



F] S HBON E }}“‘:\?,& INSTALLATION INSTRUCTIONS

OFFROAD PART No.
Toyota® 2016+ Tacoma
Bedside Molle Panels -5’ & 6’ Bed
ASSEMBLE THE PANEL NOTE: The Driver Side (FB21327 & FB21308) and
Begin by assembling the panels by placing the Passenger Side (FB21328 & FB21309) install
included rubber gasket over the larger inner tab. differently depending on the options your vehicle

came with.

On the Passenger Side only — FB21328 & FB21309:

With a T-30 torx bit, remove the first and third bolt
from the bed accessory panel. For 6’ beds, you will
need to remove the top bolt from the Tie Down
point located on each side near the cab. Retain
these bolts as they will be reused in the next step.

Next, secure the two panels with the 2 included
bolts, washers, and nuts with a 10mm socket and
4mm allen key.

If your vehicle came with a second accessory panel
on the Driver side, repeat the above step.
Otherwise:

On the Driver Side only — FB21327 & FB21308:
Hold the panel with our signature plate up to the
bed.

PREPARE YOUR VEHICLE BED
Unclip your trail rail stopper and insert the 3
included T-Nuts into it.

[Title]0o

990 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



F] S HBON E }\%\?,& INSTALLATION INSTRUCTIONS

OFFROAD PART No.

Toyota® 2016+ Tacoma
Bedside Molle Panels — 5’ & 6’ Bed

Mark the location of the lower tabs onto the bed
wall.

With a 23/64” drill bit, carefully drill these points.
With a nutsert tool, install the included nutserts
into these holes.

INSTALL THE PANEL(S)

Hold the panel up to the bed and align the T-Nuts to
the brackets. With the included M12 bolts,
washers, and a 19mm socket, secure the panel to
the T-Nuts. Finally, with the 2 T-30 torx bolts (3 T-30
Torx bolts on 6’ beds), secure the remaining
brackets to the bed accessory panel or nutserts.

[Title]0o

990 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



